sarurd ’ DFIVE v

ZI 0 ENOTVEACONTIT, 0[ DR IEICHA SIS

Official Taobao 3 = (Official Website
ZAINA A |k E " -|- PRTA |k
] u 1 b,

https://3rhk.world.taobao.com https://3racing.shop http://www.3racing.com.hk




Specification / BR{#IEIE

BEFORE YOU START

Before building and operating your KIT-SAKURA DSMR , you must read through all of the assembly instructions of this instruction manual and fully understand
them to get the maximum enjoyment and prevent unnecessary damage.Read carefully and fully understand the instructions before begin assembling.
Make sure you review this entire manual. We cannot accept your KIT-SAKURA D5MR for return or exchange after it has been partially or fully assembled.

$HFIITTHHEIIT

KIT-SAKURA D5MR DAL TEIRIET BRIICIE. AT BRI REBURERBAZE A BFRMHCEV RO TEREL THY BBEWAA—IEBITRLIIC. VAV EHBEL
FHTEV, 2 TDIRTREFH LLBHAHEO>TTEELTHS. TV AV DIEI TEBIRDH TV BULRAZDLBARETE CH BT LA BELN D T T MED—IR,
HWNEETHAILTITEYE LS5 BEDRIEPORMEEE—T TEXFLADT. CTEEEVEL,

CUSTOMER SUPPORT

We have made every effort to make these instructions as easy to understand as possible. However, if you have any difficulties, problems, or questions,
please do not hesitate to contact the 3RACING support team at service@3racing.com.hk . Also, please visit our web site at http://www.3racing.com.hk to
find the latest updates, set up information, option parts,and many other goodies. We pride ourselves on taking excellent care of our customers.

BEBEANDY R—k

SR ICB T DRMER EURDSBIE OV ZLTHVE T ORI DOBREICTER N D25 EITHE[ERICIRACING Y R— FF— LD X —)U jp@3racing.com.hk (BAZERT
IS)ICTHE T TWER, Tfe Do 7 H A1 bhttp://www.3racing.com.hk TIEBFIBEE . v b7V TOERD A T3 FIVIN—Y RUZDMOBERDEREETE
Wl E T, I BB RICTIF B LKTHRW I B L3 TEBRUMIGWN T LE T,

SAFETY PRECAUTIONS

Please read the instruction manual before building and operating this model and follow all safety precautions. For reference reasons, please keep the
instruction manual at hand. For provide the maximum performance, we have a full line upgrade parts for our KIT-SAKURA D5MR . Using any third

party parts on this model will void guaranty immediately. The buyer expressly agree to indemnify and hold harmless 3RACING for all claims resulfing
directly or indirectly from the purchase, ownership or use of the product.

REWHEB

HRDMEIIL T KTV FIRET BR1ICH BUREIAEZ B E > CREEBICBRV T EV BURSBE IS FELBITEBFAICBVL T WO TEBIBTES LS ICHBHEL
BHFEV REDMREAFEIRT B 128IT KIT-SAKURA DSMR BERD 7Y 7Y L — R —XEFEFELTHVE L. BE=EDEM BRACING v 7Y L—RZ1 Lo
DiEe) EHFEWNCTRVETE MEDRIHE T CITELEVE T, BEEITERIC. AVIIRHBENICERETEBATEE 2 TORERED BELTEN,
SEORIFERULEECRETRIEICBIET,

Included ltems / BGICEETI1T L : Specifications / BE&RZIN Y% :
Overall Length/£& : 390mm Chassis Only
L] 45000 Siicone o AU 100 siicone o Overall Width/£1& : 208mm
Oil #5000 >V AAIL oil #100 )V F AL
Overall Height/£&: 88mm
Wheel Base/RA—ILX—X : 257mm
Updated Instruction Manual / Set-up Sheet / Set-up Manual / Gear Ratio Chart : Weight/2fg&£ : Approx 1200g
EHARERERIAE /Y b Ty TR vy b Ty THIBE ¥ T LV RE
. . =: . http://www.3racing.com.hk
English Version / SE5RAR: https://3racing.shop Contents / B2
. = . http:// .3racing.com.hk
Japanese Version / B#<:EhR: hﬁgss//vé‘:géing‘s,']o%
1. Gear Differential Assembly / ¥ 77 7D 4H+ -~ 3
. ~
Tool ReqU"ed / M;’;‘y_’l' c 2. Front And Rear Suspension Arm Assembly / 7Ok & U7 HR7—LOBIHT ---- 4 - 6
3. Front And Rear Bulkhead Installation / 701/ & U7\ VI Ay FOBYHT - - - - 7-8
lﬁm ieﬂ,fbviﬁmh 4. Upper Deck Installation / 7y N\ —FyF+OBfHF -~ 9-10
2.0mm Hex Wrench
2.0mm ABLYF 5. Drivetrain Installation / BREI A F LOBHF - - - - - - - - ————-——————————— 1
2.5mm Ball Driver Hex Wrench
2.5mm ABR—IVRSAN— 6. Steering Servo Assembly / ' —ROBHF - - ---------- - 12
4.0mm Phillips Screwdriver
4.0mm FSRESA/\—~ 7.Rear Shock Tower Assembly /)73y 927 —OBYHF - - - - —- 13
5.5mm Nut Driver
5.5mm FyhESAN 8. Front Upper Arm Installation / 7O b7y IN—FP— LOBYHF - - ————————————__ 14
9. Front And Rear Knuckle Assembly / 70>k & U7y IVOBHF - - - -- 15-16
10. Oil Damper Assembly / # 1 IVE >V IN\—DBYHF - 17 -19
11.RC Unit Installation /RCI =y FOEWIAHSF - -------—----——-—--————- - 20 - 21
PLIERS WIRE CUTTER -
TS5 — TA Y —Hya— 12. Front And Rear Body Post Assembly / 70 & V7 RT4— KA FDEFF - - - 22 - 23
13.Tire Set Assembly / 2/ ¥ty rOBIHF - - - - - - - 24
R s—— | 14 Parts Include / BUEAICE 8%/ \— BAG18&2 ——— 25
HOBBY KNIFE SCISSORS 14. Parts Include / BGITE8HB/N—Y BAG2&3 — -~ - - -~ oo 26
Hya— (&
14. Parts Include / @I EHB/N—YBAG3 &4 -~ 27
m _ 14.Parts Include / ¥ GIcSHB/IN\—YBAG4&5 - - -~ 28
BODY REAMER TWEEZERS .
RFr——— Ptk 14. Parts Include / Rl =85/ \—Y BAG6 &7 &8 - - - - - - - - 29 - 30
15.Setup Sheet/ v b7 vFo—b 31-32
A GLUE THREAD LOCK q o) 5 o
gAﬁG) I/U_ T L i?it&)ﬁ?c 16. Spare Parts & Optional Parts /| AX7/XN—"Y & T3+ IbiNs—Y - 33-35
17. Gear Ratio Chart/ ¥ 7L YA Fvob - - 36

-2-



B | Watching the Gear Differential Assemble click here |

1. Gear Differential Assembly / 7

M2 x 9.8mm Pin (2)
M2x9.8mm E> (2)

M3 x 8mm Flat Head Screw (4)

P5 O-Ring (2)
P50 % (2)

10T Metal Bevel Gear (4)
10T 7IVEARNILFT (4)

eﬁ'%

M3.6 x9.5x0.2mm
Spacer (4)
AN—1—(4)

M5.1x15.4 x 0.3mm
Spacer (2)
AN—H—

18T Metal Bevel Gear 0.8 Pitch (2)
18TANILFT70.8E Y F (2)

)

#5000
Oil

#5000 Silicone Oil
#5000 ) aAVF A1V

3.5mm Cross Pin (1)
3.5mmoaxE> (1)

M10 x 15 x 4mm Bearing (2)
M10Xx15x4mm A7 U > 45 (2)

Differential Outer Joint (2)
FTITI2—=TaAv k()

Gear Differential Gasket (1)
FTPTFTHRTY (1)

ot

39T Bevel Gear (1)
39T ANILFT (1)

Gear Differential Housing (1)
FTTIINIIVG(1)

M3x8mm 75w kAwY FXY 1) 21— (4)

77 DEFF

Ve

Step 1 Step 2

" Differential Outer Joint
FITIR—=TVaAV b

Ve
7
Ve

GREEN SLIME
(Not Included)
GU—V T4 I
(R@ITIFEEH
TEYEEA. )

Differential Outer Joint
FITIE—TaAv b

Gear Differential Housing
FTTINIIVYG

M5.1x15.4x 0.3mm

s

Spaacer 39T Bevel Gear s &"&ﬁ’:ﬁbh”ﬁi.
AN—H— 39T ANIVFT

P5 O-Ring s

P50U>% 7

s
M2 x 9.8mm Pin 4
s

M2x9.8mm E> M5.1x15.4x0.3mm

/ Spa::er
s ANR—H—
e P5 O-Ring
. s P50UV5
18T Metal Bevel Gear 0.8 Pitch
A, . 7 18T Metal Bevel Gear 0.8 Pitch il ;
18TANILFT70.8E ol . #5000 Silicone Oil
VF708EYF 7 ISTRARNILET08E Y F #5000 ) AV E 11l

M2 x 9. 8mm
Pin
(<%

After installing the 18T Bevel Gear , fill Differential Housing

with enough oil to completely cover the 18T Bevel Gear as

shown in the right diagram.

18TANIVF T ZBY [FIFE LTciRlc. ARDE SITI8TANILF T

EREBEEIVAVAAIWETINI IV TORITANTLEEL,

10T Metal Bevel Gear
Step 3 10T ZILSRNIVET
/ 3.5mm Cross Pin
. [m] 22
— S M3.6x 9.5 x 0.2mm #5000 ilicone Ol
Spacer #5000 Y aAVF LIV
ANR—H—
M3.6 x 9.5 x0.2mm
Spacer

AR—H—

10T Metal Bevel Gear
********** 10T 7IVEANILFT
M3 x 8mm

Flat Head Screw

TZIY ANy FRY)a1—

After installing the 10T Bevel Gears, fill
Differential Housing with enough oil to
completely cover the Cross Pin as shown
in the above diagram. Slowly rotate the
Outer Joint to remove any air bubbies
trapped under the Bevel Gears.
10TANVF 7 Z B 1 & LRl
EROESICI/OREVEHLEDIFELF A IVE
TINTIVTDHRIEANTLEEL,
ANWFTDHICRENRBERMY £ B T8
IK798—T314 7 bEDIYERLTLREL

M10x 15 x 4mm
Bearing
R7YVG

Gear Differential Gasket
FTTIHRTY b

M10x 15 x4mm

Bearing

7YY
Assembled View
43I



http://www.3racing.hk/movies/D5MRGearDifferentialAssembly.mp4

n | Watching the Front And Rear Suspension Arm Assembly click here |

2. Front And Rear Suspension Arm Assembly / 70/ F & U77H A7 — LOWfTF

| BAG 2 ]
S

M3 x 6mm Flat Head Screw (12)
M3x6mm 7> bAY FXT1 21— (12)

Ol

M3 x 6 x Tmm Spacer (4)
M3 x6 x Tmm AX—1—

SR

4.8mm Ball Stud L=5 (2)
4.8mmAR—JVLAZ Y FL=5(2)

(4)

M3 x 46mm Pin (2)
M3 x46mm £ (2)

. g

Rear Suspension Arm (2)
D79 AT7—14(2)

it

Outer Rear Suspension Arm (2)
—UT7HRT7—L(2)

17

Fiber Rear Upper Arm Stiffener A(197mm) (2)
FRP U777 v IN—=7 —LAF 7 F— A(197mm) (2)

aw

Fiber Rear Upper Arm Stiffener B(197mm) (2)
FRP U7 7 v IN—T7 —LLAF7F+—B(197mm) (2)

M3 x6x Tmm
Spacer
AN—H—

Rear Suspension Arm / U7 -4 R7—L

Left / =l

M3 x 6mm
Flat Head Screw
73y Ay F
AUV a1—

4

4.8mm Ball Stud L=5
4.8mm R—

JWZAZ R L=5

Rear Suspension Arm
UTHRT—L

Outer Rear Suspension Arm

TOR=IVTHART—L

Fiber Rear Upper Arm Stiffener B(197mm)
FRP U7 7 v IN—=T—

Fiber Rear Upper Arm Stiffener A(197mm)
FRP U7 7 v IN—T7 —LAF 7 F— A(197mm)

o

[

Note : Please repeat steps for Right Side assembly.

TERBIABOMEILIER Ty TERVIRLTEEL,

)

LAFT7F—

B(197mm)

M3 x6x Tmm
Spacer
ANR—H—

M3 x 6mm
Flat Head Screw
75y ANy RRY ) 1—

Assembled View
4057 ¥

M3 x 46mm
Pin
e

Assembled View
#0537 [

-4 -



http://www.3racing.hk/movies/D5MRFrontAndRearSuspensionArmAssembly.mp4

2. Front And Rear Suspension Arm Assembly / 70/ F & U77H A7 — LOWfTF

| BAG 2 ]
.

M3 x 6mm Flat Head Screw (8)
M3x6mm 73w kA FX1) 12— (8)

M3 x 12mm Set Screw (2)
M3x12mmEy F X7 1—(2)

I:nmm

A\

4.8mm Ball Stud L=5 (2)
4.8mm R—JV A2 FL=5(2)

Ol

M3 x 6 x Tmm Spacer (4)
M3 x 6 x Tmm AXR—H4— (4)

Ol

M3 x 6 x 2mm Spacer (2)
M3 x 6 x 2mm AN—1—(2)

Ol

M3 x 6 x 2.5mm Spacer (2)
M3 x 6 x 2.5mm AXN—1—(2)

Separate Suspension Mount (4)
TINLA ARV 3TV (4)

4.8mm x 12mm Ball End (2)
4.8mmx 12mm R—JVIT>V F (2)

o |

M3 x 46mm Pin (2)
M3 x46mm E/ (2)

Front Suspension Arm (2)
70 MFRT7—4L(2)

Main Chassis (1)
AL Vv T—(1)

Front Suspension Arm / 7O k-3 R7—L
4.0mm
Left / A&l _

M3 x6x Tmm
Spacer
ANR—H—

M3 x6x Tmm
Spacer
ANR—H—

M3 x 46mm

4.8mm hn
Ball Stud L=5
K=&y FL=5 .

M3 x6x2.5mm

Spacer .

o Front Suspension Arm

ANY 70Y FFRT—L
M3 x6x2mm M3 x 12mm
Spacer Set Screw

ty bRY)a1—

AN—H— \/

Assembled View
ARy

Nofte : Please repeat steps for Right Side assembly.
THER BIABOHEILIERA Ty TERVIRLTIEEL,

4.8mmx 12mm
Ball End
R—IVIVF

Separate Suspension Mount
TINLA FYRRY Y3 URIV B

Main Chassis
ALV ¥ I—

M3 x 6mm /‘

Flat Head Screw
7Y Ny FRY)a1—

U%f/

|




2. Front And Rear Suspension Arm Assembly / 70/ F & U773 A7 — LOBfTF

| BAG 2
o

M3 x 6mm Flat Head Screw (2)
M3x6mm 75w kAY FX71) 1—(2)

Front Suspension Mount FF0 ° (1)
ZAYVEFAITVEFFO° (1)

=

Rear Suspension Mount RR 2.5° (1)
U7H AU FRR25° (1)

Front / 72k

Note: After the suspension arms are assembled, they should be
able to move up and down freely.
TEE I YRT-LOBFHHNTHRLE LS. ETOEBESE
AL—RTBTENBETT.

M3 x 6mm
Flat Head Screw
TIY by FRYJa1—

M\ Front Suspension Mount FF 0 °

7OV MYAITIVMFFO”

Assembled View
Az A

f

M\ Rear Suspension Mount RR 2.5°
U7HAIV Y FRR2S5’

Note: After the suspension arms are assembled, they should be
able to move up and down freely.
TEE I YRT-—LOBFHHNEHRLE LS. ETOEBE:E
AL—RXTBTENBETT.

*~¢

M3 x 6mm
FIalHead Scre\f/
75y by KRG 2= Assembled View

-6 -




u | Watching the Front And Rear Bulkhead Installation click here |

3. Front And Rear Bulkhead Installation / 78k & U771\ IV Yy FOE{FLF

M3 x 8mm Set Screw (2)
[a— M3x8mm+ty FX 1) 1—

) '_mmm 4.8mm Ball Stud L=5 (3)
J-, 4.8mm R—JV X2 FL=5(3)
o ' M6 x 5 x 2.8mm Nut (2)

M3 x 6 x 2.5mm Bearing (2)

)

M6 x5x2.8mm Fv b (2)
M3 x6Xx2.5mmAN71)>5 (2)
2 M5 x 8 x2.5mm Bearing (4)
M5x8x2.5mmAN7 1Y) % (4)

5mm Countersink Washer (2)
S5mmRATFT7IVVT Ty v—

M3 x 6mm Flat Head Screw (8)
M3x6mm 75w bAY KX 1) 12— (
M3 x 8mm Flat Head Screw (4)

M5 x 6.5 x 2.5mm Brass Spacer (2)

()

M3 x 10mm Button Head Screw (2)

(g
—

M8 x 10.5mm Steering Post (2)
M8x 10.5mm X777 UV J KRR b (2)

e

Front Upper Shock Tower (1)
AV c7yN—=3v 27— (1)

Steering Arm-A (1) /B (1)
AF7VVTT7—L-A(1)/B(1)

Cut/Av bk

o v.Jo ™.

Remarks: Trim
Out As Shown

Front Bulkhead A (1)
O b~y F—A(1

7

Front Bulkhead B (1)
O bbgAy K—=B(1)

Steering Bridge (1)
ATFT7ITTIvI(1)

M5 x 6.5 x 2.5mm 75 R ANR—H—

M3x8mm 75w Ay FRXJ1) 21—

M3 x10mm REZ Ay KXY 21—

Front / 7Ok

M3 x 8mm
Flat Head Screw

oY ANy FRY 11—

)

8) 4

Ball Stud L=5

R—IVAZ Y FL=5

4

()

8mm

Steering Arm B

RFTIIT—

|

LB

Lock Thread
(Not Included)
xyovy
(BalcEaEh
THEYEEA, )

4.8mm
Ball Stud L=5

d{‘_

JWRABZ Y FL=5

Lock
Thread

Front Bulkhead A
7Y kNI Ay F—A

M3 x 10mm
Button Head Screw
REUANY FRY1)1—

Front Upper Shock Tower
ZAVETYN=avsaT—

Steering Arm A
RFT7IVVITT—LA

5mm Countersink Washer
5mmRAFT7UVTTvyv—

M3 x 6 x 2.5mm
[ Bearing
< N7V M5 x 8 x 2.5mm
. Bearing
7V

Steering Bridge
RAFTFIVGTV Y

G,

4.8mm

Ball Stud L=5
M6 x 5 x 2.8mm R—IVR &y FL=5
Nut
Fv b

Brass Spacer
TSRAR—H—

M5 x 8 x2.5mm
Bearing
7Y T

M8 x 10.5mm
Steering Post
RFTVVITRZ

4
., 2t
. P

M5 x 6.5 x 2.5mm L‘

_

Front Bulkhead B
70> kNI ~y F—B

M3 x 8mm
Flat Head Screw

75y Ay FRY ) 1—
M3 x6mm

Flat Head Screw

75y kANy FRY)a1—

1

M3 x 8mm
Set Screw
ty bRV VJa1—

M3 x 6mm
Flat Head Screw
IV ANy FRYJa1—



http://www.3racing.hk/movies/D5MRFrontAndRearBulkheadInstallation.mp4

3. Front And Rear Bulkhead Installation / 78>k & U771\ IV Ay FOE{FLF

M3 x 3mm Set Screw (1)
W M3 X 3mm v F 250 2— (1)

M3 x 6mm Flat Head Screw (8)
M3x6mm 75w Ay FX 1 21—

(g

M3 x 10mm Button Head Screw (1)

O.

M5 x 10 x 4mm Bearing (2)
M5 x10x4mm A7 Y25 (2)

Rear Axle Mount (1)
V77ROV R (1)

e g

13T Metal Bevel Gear (1)
13T RNILFT7 (1)

=

14T Metal Bevel Gear (1)
14T ANJILF77 (1)

M6 x 23mm Post (1)
M6 x 23mm KA b (1)

SR
—

M5 x 21.5mm Bevel Gear Shaft (1)
M5 x21.5mm XNJLFT7 v 7 b+ (1)

D5S MR Lower Deck Mount (1)
D5SMRAO7 FvHI U k(1)

Rear Bulkhead A (1)
U7 INIbI~\y FA(1)

Cut/Av bk

Rear Bulkhead B (1)
D77 I1NbI 2~y FB(1)

(8

M3 x10mm AREZ ANy FXZ 1) a1—(1)

Lock Thread
(Not Included)
xIOvy
®EliFEEN
THEYEEA. )

M3 x 3mm Set Screw
M3x3mmEy bR 21—

e

M5 x 10 x 4mm

Bearing

RTUVY

M3 x 6mm
Flat Head Screw
75y ANy FRY ) a1—

A

Rear Axle Mount
UT7T7 IRV I b

14T Metal Bevel Gear
14T RNILFT

M5 x21.5mm
Bevel Gear Shaft
ANIWFT Vv T b

\ M5 x 10 x 4mm
Lock Thead N
(Not Included) Bgarlng .
xyovy 7YY
(WRIEEEN
THYELA. )

13T Metal Bevel Gear
BTARNIVFT

Assembled View

487 M3 x 6mm
Flat Head Screw
T7IY hANY FRY ) a1—
¢\ Rear Bulkhead B

M3 x 10mm YT NIV~ KB
Button Head Screw

REUANY RRY1)1—

e S

M6 x 23mm
Post
KR b+

Rear Bulkhead A
UTZINIbo Ny FA

Ay

D5S MR Lower Deck Mount
D5SMRA7 7Y IV b

Remarks: Trim
Out As Shown

M3 x 6mm
Flat Head Screw
TIY ANy FRY 11—




B | Watching the Upper Deck Installation click here |

4. Upper Deck Installation / 7y /1 \—F v+ DE{FF

(BAG 3 |
.

M3 x 6mm Flat Head Screw (2)
M3x6mm 75w kAY FX71) 1—(2) M3 x 6mm

Button Head Screw

h REUAY FRIY1—

M3 x 6mm Button Head Screw (6)
M3 x6mm RZ Ay KXY 1) 21— (6)

O

M3 x 6 x 0.5mm Spacer (1)
M3 x 6 x 0.5mm AN—1— (1)

M6 x 33mm Plastic Post (2)
M6 x33mm 7S XF v I RA B (2)

M3 x 6mm
Button Head Screw
REUAY FRT)1—

MR Upper Deck Mount_Front (1)
MR7 v IN—Fwvdor b _7OY (1)

M3 x6x0.5mm
Spacer
AN—H—

Gyro Tray (1)
Jya4Oklb—(1)
M3 x 6
Upper Deck (1) Flat Head Screw
7yvIN—TvE(1) 75y kAy FRY 21—

Upper Deck
TYN=TvF

Gyro Tray
Jryq4OkL—

M6 x 33mm Plastic Post
M6 x33mm 7S ZXF v KR b

MR Upper Deck Mount_Front
MR7 v IN—T v F
Uvk_7avk

Assembled View
4057 [



http://www.3racing.hk/movies/D5MRUpperDeckInstallation.mp4

4. Upper Deck Installation / 7'y /1 \— 7 v ¥ DHFF
| BAG 3 |
O

M3 Lock Nut (1)
M3IOvoF+w k(1)

O

M3 x 6 x 0.5mm Spacer (1)
M3 x 6 x 0.5mm AN—4—(1)

Ol

M3 x 6 x 2.5mm Spacer (2)
M3 x 6 x2.5mm AN—14—(2)

e

M3 x 6mm Button Head Screw (5)
M3 x6mm REZ Ay KX 1) 12— (5)

(g

M3 x 10mm Button Head Screw (3)
M3 x10mm RZ Ay FX71) 21— (3)

T

M3 x 12mm Button Head Screw (1)
M3x 12mm REZ ANy FXZ 1) a1—(1)

SO

M3 x 18mm Button Head Screw (3)
M3 x18mm RZ Ay FX71) 21— (3)

Upper Deck
TYN=TvF

M3 x 6 x0.5mm
Spacer
AN—H—

M3 x 6mm

~/ Button Head Screw

REUAY FRIY1—

Note: The 14T Metal Bevel Gear
with Set Screws is behind.
THE I ANIVFTOAFEICT
BTN, £y FRY
Y 1 —HH BB D14TNIV
FT7REVTOEETT.

-

M3 x 10mm
Button Head Screw
REINY FRY1)1—

7

M3 x T0mm
Button Head Screw
REAUANY FRYJa1—

Motor Mount (1)
E—42—<TVM0)

Upper Deck (1) M3 x 18mm
T wIN—Ty 1 Bgtton Head‘Screw
J 7vF(1) REYAY KX5 1 21— Motor Mount

E-2—<UVF

M3 x 12mm
Button Head Screw
REUANY FRY)1—

Note: M3 x 10mm & M3 x 18mm Button
Screw (4pcs) does not need to be tighten

M3 x 6 x 2.5mm
Spacer

as shown in the above diagram. ZNR—H— M3 x 18mm
THEE | HREIOM3 x 10mm & M3 x 18mm Button Head Screw
RELAY FRYY 1— 56T REYNYFRTY 2=
\ EFHVKSICTERCREE L, j M3 Lock Nut
M3ov o+ b

-10 -



5. Drivetrain Installation / EEEh/ X L OETLF

M4 x 8 x 3mm M3EU/7 M3 x3mm
Bearing Set Screw
M3 Lock Nut (1) NT7UVY ty rxau;—

M3IgwvsFv k(1)

n M3 E-Ring (2) \L M5 x 8 x 3mm
~ 8 eann

M3EY>% (2) arng
M2 x 9mm Pin (1)

I M2x9mm E¥ (1) L

m M3 x 3mm Set Screw (1) M4 x6x3mm
M3x3mmty FXZ 1) a—(1) Spacer
AN—H— 14T Metal Bevel Gear
M4 x 6 x 3mm Spacer (1) 14TRNIVET
M4 x 6 x 3mm AX—1— (1)

=

M3 x 5mm Button Head Screw (4)
M3 x5mmERZ Ay X5 12— (4)

M4 x 8 x 3mm Bearing (1)
M4 x8x3mm 7715 (1)

M3 Lock Nut
mM3gvs+v b

RR Main Shaft
Q ALYV vT b
M5 x 8 x 3mm Bearing (1)
M5 x8x3mm A7 Y45 (1)
M5 x 7 x 8mm Brass Spacer (1)
M5 x 7 x8mm 75 ZAXR—H— (1)
M5 x 7 x 8mm
Brass Spacer 48 Pitch Spur Gear 83T
TS RAR—H— 48 By F 83T RIN—%T

14T Metal Bevel Gear (1
14TRNILFT7 (1)

B4

Gear Adaptor (1)
FTFTETZ—(1)

/ M3 x 5mm

< REVANY FRT ) 1—
RR Main Shaft (1) M2x9mm £~
AT R

Gear Adaptor
FTTRTR—

Note: When installing the Main Shaft,
please make sure that the thread
protrude Tmm from M3 Lock Nut.

TEE AT MM3Oy I F

v M EBSHBE. ImmDRY
WE%EBKSICLTLEEL,

Assembled View
#0537 [

48 Pitch Spur Gear 83T (1)
48 v F 83T R/N—F7 (1)

-11 -



o | Watching the Front And Rear Shock Tower Assembly click here |

6. Steering Servo Assembly / H—RDE{FIF

(6ac 4 JoAe 3
o

M3 Lock Nut (4)
M3ovorv k(4

=
4.8mm Ball Stud L=5 (1)
4.8mm R—JL A& FL=5(1)

e

M3 x 6mm Button Head Screw (6)
M3 x6mmRZA\y RXI1) 12— (6)

e

M3 x 12mm Flat Head Screw (4)
M3x12mm 75y bAY FRAY 1) 21—
(Ev o941 XDERE) (4)

4.8mm x 16mm Ball Cap (1)
4.8mmx 16mm R—)bF ¥ v 7 (1)

i

4.8mm Servo Ball End - 10mm Offset (1)
4.8mm Y —RR—IVIZV F-10mm A 74y k(1)

5mm Servo Spacer (2)
5mm H—RIAX—H—(2)

Servo Saver 23T (1)
H—RteA/3—23T(1)

M3 Lock Nut
mM3Igv o+ b

Upper Deck
TYN—TvF

-

5mm Servo Spacer
S5mm H—RAR—H—

M3 x 12mm
Flat Head Screw

T7Zv Ny FR7) 21—
(Ev 7914 XDEE)

M3 x 6mm
Button Head Screw
REAUANY FRYJa1—

b

L=

50mm Turnbuckle (1)
50mm Z—>/\v )b (1)

Upper Deck (1)
7yiINn—7vF(1)

4.8mm Ball Stud L=5 o
4.8mm R—)VAZ Y K L=5 /

Servo Saver 23T
H—ReA/\—23T

Servo (Not Included)
H—RBRIIEENTEYVEEA. )

r

M3 x 6mm
Button Head Screw
REUAY FRY)1—

Assembled View
#0537 [N

Assembled View
4037 [

50mm Turnbuckle
50mm Z2—>/I\v 7 )b

e — =

4.8mm Servo Ball End - 10mm Offset

4.8mm x 16mm

48mm H—RR—JVIVF Ball Cap
-10mm A 7€y b R—=IbFvv T
34.6mm
Assembled View
#H1L

Note : After steering system is assembled, it should be
able to turn freely.

TEE I AFTTVV VAT LOBFIHB R LE L5,

BEERL—RXTBTENVETY,

-12 -


http://www.3racing.hk/movies/D5MRFrontAndRearShockTowerAssembly.mp4

7. Rear Shock Tower Assembly /U732 — DT}

(G 4 | 6 3
S

M3 x 6mm Flat Head Screw (4)
M3x6mm 735w kAY FX71) 21— (4)

e

M3 x 6mm Button Head Screw (6)
M3 x6mm RZ Ay KXZ1) 12— (6)

.

M3 x 8mm Flat Head Screw (6)
M3x8mm 75wy kAY KX 12— (6)

Ol

M3 x 6 x Tmm Plastic Spacer (4)
M3x6x1mm 7S5 XAF v 7 ANR—H— (4)

e

4.8 x 5 x 4mm Ball Stud (2)
48x5x4mm R—IJVRZ v K (2)

M6 x 23mm Post (1)
M6 x 23mm KX k (1)

Q=

Upper Linkage Mount (2)
TyIN—=)5—=I7 k()

A

Bulkhead Cover - A (1)
NIV~ RAN—-A(1)

L

Bulkhead Cover -B (1)
INILI A~y RAN—-B(1)

Doy

Rear Shock Tower (1)
D723y y27—(1)

Rear ESC Mount (1)

Rear / U7 M3 x6x Tmm

Plastic Spacer 48 x5 x4
TSRAF Y AR—H— BaIIXStuXd o
R—IVZAZY K

Bulkhead Cover - A
INIVI Ny FAIN—-A

Upper Linkage Mount
TYN=2r—=I97 b

M3 x 8mm
Flat Head Screw
7Z7v Ny FRI)a1—

Note : Please repeat steps for Right Side assembly.
AR BIABEOMEILIERA Ty TEBIRLTEE L,

M3 x 6mm
Button Head Screw

—

17

REUANY RRY ) 1—
M3 x 8mm
Flat Head Screw
75y ANy RRY 1) 21—

“_

M6 x 23mm
Post
KR b+

7

M3 x 8mm
Flat Head Screw
7Y Ay FRY ) a1—

Assembled View
4037 N

Rear Shock Tower
U7avor7—

M3 x 6mm
Flat Head Screw
75y Ay FRY ) a1—

Assembled View
#A57 [

UTESCRU 2 k(1)

s

M3 x 6mm
Button Head Screw
REIANY FRY ) 1—

Rear ESC Mount
YTESCRU >V b

M3 x 6mm
Flat Head Screw
75y ANy RRY 1) 1—

-13-



B | Watching the Front And Rear Knuckle Assembly click here |

8. Front Upper Arm Installation / 70O r 7y IN—7— LW fTLF

o

M3 x 8mm Button Head Screw (2)
M3 x8mm iRZ ANy RA71) 1—(2)

(s

M3 x 10mm Button Head Screw (2)
M3 x10mm REZ Ay FXZ U a1—(2)
UMMM

18mm Turnbuckle (2)
18mm Z—>/\v 71U (2)

Ol

M3 x 6 x 2.5mm Spacer (2)
M3 x 6 x 2.5mm AN—4H—(2)

OR

M3 x 6 x 4mm Spacer (2)
M3 x 6 x 4mm AN—1— (2)

4.8mm x 16mm Ball End (2)
4.8mm x 16mm R—JVIT > K (2)

—

M3 x 42mm Pin (2)
M3 x42mm E>/ (2)

~f

Front Upper Arms (2)
ZAVETYIN=T—L4L(2)

| e e
[ (SR i

Upper Suspension Mount 45mm (2)
7 vIN—F AT 45mm (2)

Note: The front and rear screws of the

Front Suspension Arm are
different as shown in the
diagram below .
THEE I @AOTYIN-HRAII Y
IEBYHFBRT ) 2—D
REGEVET,

l\

M3 x 10mm

Button Head Screw

REUAY FRIY1—

Assembled View

AN

M3 x 8mm

Button Head Screw
REUANY FRY)1—

\A
M3 x 6 x 4mm

Spacer
ANR—H—

4.8mm x 16mm
Ball End
R—IVIV K

18mm Turnbuckle
18mm 2—>/\v 7))L

Front Upper Arms
AV FFYIN=T =L

M3 x6x2.5mm
Spacer
AN—YH—

M3 x 42mm Pin
M3 x42mm >

/

Note: M3 x 6 x 2.5mm Spacer is assembled
behind of the Front Suspension Arm
as shown in the above diagram.

TEER | Ty N—T—LOREICTFBR

N—H—DREIFEVET.

Assembled View
4A37 [

Note : Please repeat steps for Right Side assembly.
THEEBIABOMEIIER Ty TERURLTIIZEL,

/

\
Upper Suspension Mount 45mm
TYIN—H ATV N 45mm
Upper Suspension Mount 45mm
7Y IN—FRAI T 45mm )

Note: After the suspension arms are assembled, they should be

THR | YRAT7-LORMIDERLE LS. LTOEHEE

able to move up and down freely.

AL—XYTBTENBETT.

-14 -



http://www.3racing.hk/movies/D5MRFrontAndRearKnuckleAssembly.mp4

9. Front And Rear Knuckle Assembly / 70>k & Y772 I1VORR T+

 BAG 5
o

M3 Lock Nut (2)
M3IOvoFv k(2

i

4.8 x 5 x 4mm Ball Stud (2)
48x5x4mm R—ILRX 2w F (2)

3w
4.8mm Ball Stud L=5 (4)
4.8mm R—I)VXZ v K L=5(4)

M3 x 16mm Set Screw (2)
M3x16mmty F A7 1) 1—(2)

18mm Turnbuckle (2)
18mm Z—>I1\v 7L (2)

Ol

M3 x 6 x 1.5mm Spacer (4)
M3 x6x 1.5mm XX—H— (4)

™

\’ il

M6 x 10 x 3mm Bearing (4)
M6x10x3mm A7 U >4 (4)

4.8mm x 16mm Ball End (4)
4.8mmx 16mm ;R—JVIT > K (4)

— ]

KPI Outer Shaft (2)
KPIZ7O2—2 %7 b+ (2)

=

KPI Outer Shaft Hub (2)
KPIZ7 o2 — %7 FINT (2)

O

KPI Steering Block - L (1)
KPIRF7 1) >570v %9 -L(1)

W,

KPI Steering Block - R (1)
KPIRF7YU>o 78y 7 -R(1)

Front Knuckle / 7> k-Fv71b
Left / &£l
4.8mm
BaII Stud L=5
—JVA&Z Y FL=5 \g
M3 x6x1.5mm \3
Spacer
ANR—H—

KPI Steering Block - L
KPIRF7Y>»570v 7 -L

4.8 x5 x4mm
Ball Stud
R—IVRZY F

4.8mm x 16mm
Ball End
K=K 18mm Turnbuckle
18mm 22—y 7))L

M3 x 16mm
Set Screw
Yy X!

) 1—

4.8mm
BaII Stud L=5

R—IVAZ Y K L=5

M3 x6x1.5mm

Spacer

2

M3 Lock Nut

4.8mm x 16mm

-lj-._

~M3Ov o+ b

Ball End

lj-;‘_

IWIVF

ﬁ [a;;e- BIAEIDETIER T Y TERVELTEEL,

MXZ

5mm

Assembled View
A RyA]

KPI Outer Shaft

KPI7O2— %7k

M6 x 10 x 3mm
Bearing
TV

M6 x 10 x 3mm
Bearing
~NFUVY

KPI Outer Shaft Hub
KPIZ7I2—2v T FINT

Assembled View
A RyA]

Note : Please repeat steps for Right Side assembly.

)

I RVARY

Assembled View

able to move up and down freely.
TEBR YRT—
AL—RXTBTENBETT.

Note: After the suspension arms are assembled, they should be

LOEMIDEHRLE LS. LTOEEE

-15 -




9. Front And Rear Knuckle Assembly / 70>k & Y772 IVORR T+

M3 x 3mm Set Screw (2)
M3x3mm+Ey FXJ 1) 1—

e

M3 x 8mm Button Head Screw (4)
M3 x8mmRZ Ay R ) 21—

S

4.8 x 5 x 4mm Ball Stud (2)
48x5x4mm R—JVRAZ Y K (2)

O

M8 x 10 x Tmm Plastic Spacer (4)
M8x10x Tmm FS AF v ¥ AR—1—

O.

M6 x 10 x 3mm Bearing (4)
M6 x 10 x3mm X7 1) > 5 (4)

30mm Turnbuckle (2)
30mm Z—>/\v )b (2)

— ]

M3 x 26.4mm Pin (2)
M3 x26.4mm E> (2)

4.8mm x 16mm Ball End (4)
4.8mmx 16mm R—JLIT > K (4)

(2)

(4)

(4)

KPI Outer Shaft Hub (2)
KPIZ7 02— %7 MINT (2)

Rear Hub Carrier Upper Linkage Plate L (1) /R (1)
UZNTFv VT TyN—=Uo5—IFL—FL

Rear Hub Carrier (2)

U7ZINTFv 7 (2

h

Universal Shaft -44mm (2)
AZN—=HIb + 7 b-44mm (2)

Rear Knuckle / U7+v2IV

CID ¢ |

4.8x5x4mm
Ball Stud
R—IVRZY F

Rear Hub Carrier Upper Linkage Plate L
UTZNTFYUT TyN—=I2r—ITL—hkL

M8x10x Tmm
Plastic Spacer
TSRF Y AR—H—

KPI Outer Shaft Hub
KPIZ 2= %7 bINT

M6 x 10 x 3mm
Bearing
NFUVY

30mm Turnbuckle
30mm Z2—> Ny 7L

4.8mm x 16mm
Ball End
R—=IVIVF

Nofte : Please repeat steps for Right Side assembly.
THEEBIABOMILIERT Y TERRLTLIEELY,

(1/R(M)

Note : After installing, it should be able
to move up and down freely.
THEE I YRAT - LOREFIFHER L
FLS. LTOBHEERL
—RXTBHTEHLETY,

M3 x 8mm
Button Head Scre
REUAY FRY

M8x 10 x Tmm

Plastic Spacer

TSRF Yy AR—H—

Rear Hub Carrier
UTZNT*vUT

W
)a1—

Universal Shaft -44mm
AZN\—HIVY v 7 b-44mm

M6 x 10 x3mm
Bearing
7Y T

Assembled View
#0537 [

E

THEER

Note : Please repeat steps for Right Side assembly.

)

A BEDMEILIF ATy TR L TLEE LN,

4.8mm x 16mm
Ball End
K—

JWIVEF

/—

mteig(() x 2

14.5mm

Assembled View
4037 N

\

M3 x 3mm
M3 x 26.4mm Set Screw
Pin Yy FRYVUa—

e

Assembled View
#0357 [

-16 -




n | Watching the Oil Damper Assembly click here |

10. Oil Damper Assembly / &1 V5> 1\ —DHY{FIF

2.5 x 6 x 0.4mm E-Ring (8)
2.5x6x04mmEY % (8)

M2.9 x 1.9mm O-Ring (4)
\ M2.9x1.9mmOY % (4)

(\\ " O-Ring Cover (4)
L 0T HIN—(4)

Shock Piston (3 Holes) (4)
a3y I ER M3 KR=IV)(4)

#100
Oil
#100 Sliicone QOil
#ooyarvAxaAib

4.8mm x 10.2mm Ball Cap (4)
4.8mm x 10.2mm R—)bF + v 7 (4)

Shock Silicon Cap (4)
Yavov)avEvyv 7 (4)

M14 x 0.7mm Damper Upper Cap (4)
M14x0.7mm &V IN—=7 v IN\—F ¥ v 7 (4)

M3 x 28mm Shock Shaft (4)
M3x28mm<av o+ 7k (4)

Ol

Bottom Cap (4)
RhLFvv7(4)

ONl

Adjustable Ring (4)
AR T (4)

Oil Shock Body (4)
FALIVYav I RT 1 (4)

GREEN SLIME

Shock Piston (3 Holes) Mlotinduded)
\ av I EX b @BERE—IV) (MRIHEEENTHY EA, )

2.5x6x0.4mm’-§\ / M3 x 28mm

E-Ring Shock Shaft 0-Ring Cover
EV>T PECE P2 P AN oUY T HN—

Bottom Cap
‘ RhLFvy T
2.5x6x0.4mm

E-Ring ) ?)A-ZRﬁmx 1.9mm
EU>Y ooy

Adjustable Ring
AR YT

Oil Shock Body
ALY avIRT«

CORRECT
ERE ‘
INCORRECT
TIER ‘
1.Fully extend the shock shaft until piston is at the bottom of shock body,

while holding the shock upright fill shock oil to the level shown on the diagram
to the left.

2av I v T bESIVT. EX MDY 3V IRTA—DRETICLTTEL,
FHICYaV IV YT MESIVT. Y3 v IFAMIVEERITRTDESITEALTLEEL,

4.8mm x 10.2mm
Ball Cap
R=bFvryv 7

Please pre-thread the ball end hole by using a M3 screw.
I)AVFAIWEANDBHEIC. KICMIZAEY TV —IVEES T,
—BER—IVF vy TR—IUEZy TLTLEE L,

#100 Sliicone Oil
#100 ) AVF A1)V

2.Slowly compress and extent shock shaft to remove any air bubbles under the piston.
KD by INEMNBESIT. ER MV ELETICBBLTTEL., SR EBZET.
EX b OBEBEGETTTELN.

3.Fully extent shock shaft, top up shock oil if necessary and allow to rest for 5 minutes

or until all air bubbles have been removed.

BEYavIIvy 7 bESIVT. ERM DY v IRTADRETICLTTEL, £E
ThhE. Y3y I7FMIVEBBRLTTEL, SiabEhadE5ic. 58<60Wravy
EBEVNTTEL,

4. Install silicon cap at an angle as shown in diagram below and bleed out any excess oil.
2av oo )AVFvy TEMBIC. Y3V IRT A —IKRYFIFTTEL,
DEBOFAIVHRNTRZOBEEDRRTT .

5.Fully tighten the cap and clean off any excess oil.
Fv v TELOODVEYFITZEBOS T BhicA MIVER>TTEL,

INCORRECT @ CORRECT
ERE

TIEH

Install shock silicon cap on to shock body in an angle as shown,

it is normal for excess oil to leak out.

VAV IRTA—Ilcy a3y o) AVF vy TERVFIFZ L EIF
DPEDFIVBENET. THEEEDRKRTY.

Note: Please use the cutting
tool to remove flash as
shown in diagram below.
TER K-V EZAL—XITT
Bfcsh. hyR2—THEV
N=TyIN—FvvTD
N EENWMCLEIES
HBLWTT

M14x0.7mm
Damper Upper Cap
BYIN=TyvIN—Fvv T

Shock Silicon Cap
PERVAZEVE L B

-17 -



http://www.3racing.hk/movies/D5MROilDamperAssembly.mp4

10. Oil Damper Assembly / &1 V5> 1\—DH{FiF

o

M3 x 8mm Flat Head Screw (2)
M3x8mm 75w kA FXJ 1) 21—

e

M3 x 8mm Button Head Screw (2)
M3 x8mmRZUAY XY 1) 21—

=4

4.8mm Ball Hex L=5 (2)

()

M1 2x 14 x 34mm 12T

)

Shock Spring Base Cover 13.5mm
YAy YRTIVVIGR=RHN—1

Assembled View
4057 ¥

3.5mm

4.8mm R—JU(73A) L=5 (2)

<

Shock Spring Base Cover 13.5mm (4)
3y I RTY) VG R—=ZH/N\— 13.5mm (4)

AW

M1.2 x 14 x 34mm 12T Spring (4)
M1.2x 14x34mm 12T R T U5 (4)

=~ g

Front Shock Tower (1)
Javbtvavoz7—1)

Front / 72k

M3 x 8mm
Button Head Screw
R~y FRU

rl

4.8mm Ball Hex L=5
4.8mm R—)b(7<F) L=5

/f

M3 x 8mm
Flat Head Screw
7oy bkANy FRY1) 21—

Assembled View
4057 [

q—

Front Shock Tower
Zarvbyaviro—

-18 -




10. Oil Damper Assembly / &1 V5> 1\ —DHY{Fi1

o

4.8mm Ball Hex L=5 (2)
4.8mm R—Jb(75f) L=5(2)

s

M3 x 8mm Button Head Screw (2)
M3x8mm AREZUAY FXZ1) 21— (2)

Front / 7Ok

Assembled View
4037 N

M3 x 8mm
Rear / U7 Button Head Screw

REUAY RXIY1—

4.8mm
Ball Hex L=5
R—IV("A) L=5

/ -\4.smm

Ball Hex L=5
R—IV(7"A) L=5

Assembled View
#0357 [

-19 -




u | Watching the RC Unit Installation click here |

11. RC Unit Installation / RC1. =y FOEV{ILF

Battery Stopper
BAG 7

Ny F)—=RkyiN—

M3 Lock Nut
M3IovsFy b
o Fiber Battery Plate

FRPNy FU—TL—F
M3 Lock Nut (2)
M3IOwvsa+w b ) M5.5 x 5mm Hex Post

M5.5 x 5mm RAKRZ b \

M3 x 6mm Flat Head Screw (2)
M3x6mm 73y bAy K271 1—(2) Battery (Not Included)

NyTYU— (RBIWBEENTEYEEA. )

M3 x 12mm Flat Head Screw (2)
M3x12mm 735y kAY FX7 1) 1—(2)

on

M5.5 x 5mm Hex Post (2) A
M5.5x5mm ~ABARRF (2)

Note : Trim it out when Battery
size incorrect.
TEBR N\vTU—DHAXH
AhEVE. PLAY
FLTLIEEL,

Battery Stopper (2)
Ny TV—=Z bvit—(2)

Fiber Battery Plate (1)
FRP/Nw 7 U—TFL— (1)

M3 x 6mm

Flat Head Screw /‘
7Y Ny FXYJa1—

Assem
ZB 37 [

Battery Stopper
Ny FI)—=Z b yiN—

$\ M3 Lock Nut

mM3govo+v b

24
[ M5.5x 5mm Hex Post
M5.5 x 5mm 7" FIR R +

M3 x 12mm

| _— Flat Head Screw

Iy bAY FRYYa1—

bled View

-20 -



http://www.3racing.hk/movies/D5MRRCUnitInstallation.mp4

11. RC Unit Installation / RC. =y FOEIV{TILF

M3 x 3mm Set Screw (1)
M3x3mmEy F X7 1—(1)

e

M3 x 6mm Button Head Screw (2)
M3 x6mm RZUAY FX71)1—(2)

& O

48 Pitch 25T Pinion Gear (1)
48y F25TEZAF7 (1)

Double Sided Sticky Tape (1)
mET—7 (1)

M3 x3mm
Set Screw
ty bRY 21—

Power HD G1 Gyro (Not Included)

Do A0 RAIHEEFNTH ELA, ) —ﬁ

Motor (Not Included)
T2 — (HREIKBEFNATVEEA)

Double Sided Sticky Tape J

mET—7

48 Pitch 25T Pinion Gear
48y FSTEZ AV F7

. J

M3 x 6mm
Button Head Screw
REUAY FRT ) 1—

Receiver

Ly—n—

(Not Included)
(HRBICERFNTEYEEA. )

Double Sided Sticky Tape
mET—7

ESC (Not Included)
ESC (HRITEEFhTEYERA. )

Double Sided Sticky Tape
mET—7

-21 -



n | Watching the Front And Rear Body Post Assembly click here |

12. Front And Rear Body Post Assembly / 70/ & U7

M3 x 4mm Set Screw (2)
M3x4mm -ty F XY 21—

S

M3 x 6mm Flat Head Screw (4)
M3x6mm 75w bAw FXJ1) 21—

o

M3 x 8mm Flat Head Screw (2)
M3x8mm 75w kA FRXJ 1) 21—

s

M3 x 8mm Button Head Screw (2)
M3 x8mm RZ Ay FXY ) 21—

I

M3 x 10mm Button Head Screw (2)
M3 x10mm RZ Ay FAY ) 12—

<O

M10 Body post Ball (2)
M10 R7 1 KX b K= (2)

“O

M12 x 5mm Magnet (2)
M12x5mm <7 %y bk (2)

Front Body Post Bridge - C (2)
7OV FRTFA—RARTV I -C(2)

)

4

)

(2)

)

Front Body Post Bridge - B (2)
70 bRTA—RXA LTI -B(2)

Front Body Post Bridge - A (1)
7OV ERTA—RAMTVYI-A(1)

OOCOOCOOOOD

Cut/Awv bk

!

Front Body Post (2)
70V FRT 4

—RZX k(2

Upper Bumper (1)
7y IN—INVIN—(1)

Bumper (1)
INVIN—(1)

S b

RT1— KA rORfIF

Front / 72k

—

M3 x 8mm
Button Head Screw
REUANY FRY)1—

AV EFRT«

. Upper Bumper
‘ Assembled View bt
Az lva

Front Body Post Bridge - B
—KAFITUvI-B

i

M3 x6mm
Flat Head Screw
7oy Ny FRI)a1—

'

Front Body Post Bridge - C
7OV bRTF4—KARTVwI-C

[ Note : Please repeat steps for Right Side assembly.

AR RBROMBIER Ty TERUIRLTIEEL,

] Front Body Post
707 FRTF4—KRR b

M12 x 5mm Magnet

U

M12x5mm I I %Y b

M10 Body post Ball

C

M3 x 4mm
Set Screw

T

O/ MI0 RF 4 KR b =)

%iz’?ul_

!

M3 x 10mm
Button Head Screw
REUANY FRTJ1—

Bumper /l

INVIN—

Front Body Post Bridge - A
7OV bRT 4 —

KAFTUwI-A M3 x 8mm

Flat Head Screw
73y Ny FR7)a—

M3 x 4mm
Set Screw

Assembled View
#A 57 [

M3 x 6mm
Flat Head Screw
75y ANy RRY ) 1—



http://www.3racing.hk/movies/D5MRFrontAndRearBodyPostAssembly.mp4

12. Front And Rear Body Post Assembly / 70k & U7 R71+— KX FOE{FiF

BAG 8 Front / 701+

M3 x 8mm Button Head Screw (2)
M3 x8mm RZ Ay FXTY) 21— (2)

(

M3 x 16mm Button Head Screw (2)
M3 x16mmRZ Ay FXT1) 1—(2)

HO

M3 x 6.2 x 6mm Spacer (2)
M3 x6.2x 6mm AN—H%—(2) Assem bled View .\ M3 x 6.2 x 6mm

Spaser
) C) 43N T — 8
o

M10 Body post Ball (2)
M10 R7 4 RR b R—=Jb(2)

0

.\j\ M12 x S5mm
Magnet
RITZY b
—_

u\ M10 Body post Ball

MI0 K74 KR b K=l

O

Rear Body Post
U7 RT14—KAF

M12X5mm <X T % bk (2)

" < EexeEexexa
P

Rear Body Post (2)
D7 RT14—KZAF(2)

M3 x 16mm
M12 x 5mm Magnet (2) 5}”2",“,??‘15;’;“5 i \l

M3 x 8mm
Button Head Screw
REUAY FRI)1—

Assembled View
4057 [




13. Tire Set Assembly / 21 ¥t FOEY{Fi}

i

M3 x 8mm Flat Head Screw (4)
M3x8mm 735w Ay FXT 1) 21—
(Ev o941 XDERE) (4)

SBR
q
Sy

M3 x 6 x 0.4mm Scratched Shim (4)
M3 x6x0.4mm X7 5 v F L (4)

Chy

o

Rim Set (4)
Lty bk (4)

3RAC-GS04 CA Glue( Not Included)

M3 x 6 x 0.4mm
Scratched Shim
2ITIFVL P

\3RAC-GSO4 CATIV— (HRIFEENTVELA) /

Flat Head Screw
7Y Ny FXY)a1—
(Ev o841 XDER)

Final Assembled View
RN

-24 -



14. Parts Include / ® R ICEHBIN—Y

- e #5000
% M3 x 8mm Flat Head Screw (4) Qil

M3x8mm 75w kA KXY 1) 21— (4)

10T Metal Bevel Gear (4) #5000 §ilicon§ oil
10T 7L S ~ILE S () o #5000 U 32 A )b
F‘% P5 O-Ring (2)
—= P50 >4 (2) M2 x 9.8mm Pin (2)
M2x9.8mm E (2)
18T Metal Bevel Gear 0.8 Pitch (2) o
18TAZJVRNIVFT0.8E Y F (2)
M3.6 x 9.5 x 0.2mm Spacer (4)
M3.6 X 9.5 X O.me Z/\_"j-_ (4) M-IO X 15 X 4mm Bearing (2)
o M10x 15 x4mm A7) > 45 (2)
Gear Differential Gasket (1) M5.1 x 15.4 x 0.3mm Spacer (2) Differential Outer Joint (2)
FT7FIHRTY (1) M5.1x 15.4 x 0.3mm ANX—H—(2) FITIE—T314VF(2)
Gear Differential Housing (1) 39T Bevel Gear (1) 3.5mm Cross Pin (1)
FTTFINDIVT(1) 39T RNJLFT7 (1) 3.5mm 7 0OXE> (1)
M3 x 6 x Tmm Spacer (8)
M3 x6 x Tmm AN—1—(8)
M3 x 6 x 2mm Spacer (2) M3 x 6 x 2.5mm Spacer (2) F A 2
M3x6x2mm ZAX—H—(2)  M3x6x2.5mm ZAX—H— (2) ront Upper Arms (2)

~ T2y N — TG —
Rear Suspension Arm (2) JRYETYN=T=4L(2)

V79 A7—14(2) J
Fiber Rear Upper Arm Stiffener A(197mm) (2) I

FRP U7 7 v IN—=7 —LAF7F— A(197mm) (2) Outer Rear Suspension Arm (2) FronE Suspenion Arm (2)
—THRT—L(2) 78 FYRT7—L(Q2)

Fiber Rear Upper Arm Stiffener B(197mm) (2) Front Suspension Mount FF0 ° (1) Rear Suspension MountRR2.5" (1)
FRP U 7777y IN=7—LRF 77— B(197mm) (2) 7OV FYRAIIVEFFO° (1) D7HAIT FRR25 (1)

-25 .




14. Parts Include / ® R ICESHBIN—Y

' — Main Chassis (1)
M3 x 6mm Flat Head Screw (22) M3 x 12mm Set Screw (2) AAYYvI—(1) -
M3x6mm 75w kAY FX 1) 12— (22) M3x12mm+tEy FX71) 21— (2)
A
4.8mm Ball Stud L=5 (4) M3 x 46mm Pin (4) 4.8mm x 12mm Ball End (2) Separate Suspension Mount (4)
4.8mm R—)V A2 K L=5 (4) M3 x 46mm E (4) 48mmx 12mmAKR—JVITV K (2) +®INLA MFAXRYO 3T+ (4)
—
o l M2 x 9mm Pin (1)
M3 Lock Nut (2) M3 x 3mm Set Screw (2) M2 x 9mm E> (1)
M3IovsoFv k(2 M3x3mmty FXTUa1—(2) i
O — S
i 4.8mm Ball Stud L=5 (3)
M3 E-IRlpg 2 M3 x 8mm Set Screw (2) 4.8mm R—)VXZ v K L=5(3)
M3EU>%7 (2) M3x8mmtwy FX7 U a1—(2) o'
M6 x 5 x 2.8mm Nut (2)
mg ;giggmm E-ff\cirg)_ 2) M3 x 6mm Flat Head Screw (18) M6 x5 x2.8mm 7+ b (2)
’ I M3x6mm 735w kAY FX71) 21— (18) OI
M3 x 6 X 2.5mm Spacer (2) M5 x 6.5 x 2.5mm Brass Spacer (2)
M3 x 6 x 2.5mm AX—H—(2) M3 x 8mm Flat Head Screw (4) M5 x 6.5 x2.5mm 75 AAN—H—(2)
O: M3x8mm 735w bAY XS 1)1—(4) Ol
M4 x 6 x 3mm Spacer (1) l .
o 5mm Countersink Washer (2
M4x6x3mm ZN—4— (1) M3 x 5mm Button Head Screw (4) SmmAF7 YA T ‘y~‘/-\(v)—(2)
M3 x5mm K2 Ay KAT 1) 21— (4)
M3 x 6 x 2.5mm Bearing (2) . . O
M3 x6x2.5mm~N77Y 27 (2) M3 x 6mm Button Head Screw (11) M5 x 7 x 8mm Brass Spacer (1)

@ M3 x6mm RZ Ay KX 1) 21— (11) M5 x 7 x 8mm 75 X ZAR—1— (1)

M4 x 8 x 3mm Bearing (1) I -

M4 x8x3mmANT7 >4 (1) M3 x 10mm Button Head Screw (6) .
= M3 x10mm £ %>~ K220 2= (6) M8 10.5mm X7 S 54 b (2

o [ ————————————

M5 x 8 x 2.5mm Bearing (4)

M5x8x2.5mmA7 1) >5 (4) M3 x 12mm Button Head Screw (1) RR Main Shaft (1)
Q M3 x 12mmKREZ Ay KXZ 1) 1—(1) XLV T (1)
M5 x 8 x 3mm Bearing (1)
M5 x8x3mm A7 >4 (1) M3 x 18mm Button Head Screw (3)
M3 x18mm RZ ANy KA1 1—(3)
M5 x 10 x 4mm Bearing (2) M5 x 21.5mm Bevel Gear Shaft (1) Motor Mount (1)
M5 x10x4mm A7 U5 (2) M5 x21.5mm AXNJIVF 7+ 7 k(1) E—%2—<UvM(0)

-26 -



14. Parts Include /| & @iIcEHB/IN\—Y

M6 x 33mm Plastic Post (2)
M6 x33mm 7S XAF v IRAF (2)

ac 3 A 3¥g

D5S MR Lower Deck Mount (1) 13T Metal Bevel Gear (1)
D5SMRO7FvH<IU k(1) 13TARNILFT (1)

MR Upper Deck Mount_Front (1)
MR7 v IX—F v %92 k70> b (1) @

14T Metal Bevel Gear (2)

l/J_’pE)tler\Ee;_k/(Z:‘): ) 5mm Servo Spacer (2) 4T ANIVET ) Gyro Tray (1)
5mm H—EZAR—H— (2) JryqablL—(1)
Front Upper Shock Tower (1)
ZAYE7yvIN—=3v 27— (1)
Rear Axle Mount (1) Gear Adaptor (1)
Y7752V k(1) Bulkhead Cover-A(1) ¥77 78— (1)

NI~y FANR—-A(1)

LE

Bulkhead Cover - B (1)
NIV~ RAN—-B(1)

Steering Arm-A (1) /B (1)
277 UVET—L-A)/B(1) _

Cut/Awv b Remarks: Trim M6 x 23mm Post (1)

® &sihown M6 x 23mm KX k (1)

u @ 48 v F 83T Z/5—%7 (1)

Remarks: Trim
.
Rear Bulkhead A (1) Rear Bulkhead B (1)

YT INIVE Ay BA(T) Cut/H b YT NI Ay KB(1)

Upper Suspension Mount 45mm (2)
7y IN—H XUk 45mm (2)

Front Bulkhead A (1) Rear ESC Mount (1) Front Bulkhead B (1) Steering Bridge (1)
70> FNIbI Ay E=A(1) UTESCRI > (1) 78> FNILI Ay F—B(1) RF7IYTT)yI (1)

48 Pitch Spur Gear 83T (1)

BAG 4 o=
U Link Mount (2 4.8mm x 16mm BqIICap(1)
PpeLINags Moynt &) 4.8mm x 16mm R—)bF + v 7 (1)

TYN=UYT=IRIY Q) Servo Saver 23T (1)
H—REe14/3—23T(1)

Rear Shock Tower (1) Servo §aver %ST - Futaba (1 )
U723y y27—(1) H—REeA/N\—25T-T7%2/\A (1)

Upper Deck (1)
TyIN—TvF (1)

-27 -



14. Parts Include / 1 RIS

HBRIN—Y

BAG 4

o

M3 Lock Nut (4)
M3OvoFv k(4

M6 x 23mm Post (1)
M6 x 23mm KX b (1)

Ol

M3 x 6 x Tmm Plastic Spacer (4)
M3x6x1mm 7S AF v ¥ AX—H— (4)

R

4.8 x 5 x 4mm Ball Stud (2)
48x5x4mm R—JVX 2w K (2)

I

4.8mm Ball Stud L=5 (1)
4.8mm R—)VXZ v K L=5(1)

M3 x 6mm Flat Head Screw (4)
M3x6mm 7> bAY RXT 11— (4)

T

M3 x 8mm Flat Head Screw (6)
M3x8mm 75w kA KXZ1) 12— (6)

T

M3 x 6mm Button Head Screw (12)
M3 x6mm RZ Ay X7 12— (12)

1

oo s

M3 Lock Nut (2)
M3Iavs+v k(2

M3 x 3mm Set Screw (2)
M3x3mmEy F AT 21— (2)

R

4.8 x 5 x 4mm Ball Stud (4)
48x5x4mm R—JV A% v K (4)

; ,h )
4.8mm Ball Stud L=5 (4)
4.8mm R—)VXZw K L=5(4)

™

O.

M6 x 10 x 3mm Bearing (8)
M6 x 10 x 3mm N7 1) > 5 (8)

\ ¥ g

Universal Shaft -44mm (2)
A=N\—=HIb % 7 F-44mm (2)

Rear Hub Carrier Upper Linkage Plate L (1) /R (1)
UTZNTFY YT T7yvN—=)2r—IFL—FL(1)/R(T)

-H

e

M3 x 8mm Button Head Screw (6)
M3 x8mm REZ Ay FXZ 1) 12— (6)

(o

M3 x 10mm Button Head Screw (2)
M3 x10mm RZ Ay RX71) 21— (2)

Ol

M3 x 6 x 1.5mm Spacer (4)
M3 x6x 1.5mm AX—H— (4)

Ol

M3 x 6 x 2.5mm Spacer (2)
M3 x 6 x 2.5mm AN—H—(2)

OR

M3 x 6 x 4mm Spacer (2)
M3 x 6 x 4mm ANX—H— (2)

O

M8 x 10 x Tmm Plastic Spacer (4)
M8 x 10 x Tmm 7S A F v & AN—1— (4)

4.8mm x 16mm Ball End (10)

Rear Hub Carrier (2)
D7NTFr VT (2

1T — o 1
M3 x 12mm Flat Head Screw (4)
4.8mm Servo Ball End - 10mm Offset (1) 50mm Turnbuckle (1) M3x12mm 75y bAY FA91) 21—
48mm Y —RER—IVITVF- 10mmA 7ty k(1) 50mm Z—>/\y 7 (1) (EvoHaXDER) 4)
P

M3 x 16mm Set Screw (2)
M3x16mmtzy X7 21— (2)
11 A

18mm Turnbuckle (4)
18mm Z2—2 Ny U (4)

30mm Turnbuckle (2)
30mm Z—>/\v )b (2)

———
M3 x 26.4mm Pin (2)
M3 x26.4mm E> (2)

i ——————e
M3 x 42mm Pin (2)
M3 x42mm EZ (2)

KPI Outer Shaft (2)
KPIZ7 o2 —2v T b+ (2)

-

KPI Outer Shaft Hub (4)
KPI7 02—+ 7 RINT (4)

4.8mmx 16mm ;R—JV T K (10) c o

KPI Steering Block - L (1) /R (1)
KPIZRF71) > 78w %o -L(1)/R(1)

- 28 -




14. Parts Include / ® R ICEHBIN—Y

BAG b

o

2.5 x 6 x 0.4mm E-Ring (8)
25x6x04mmEY > % (8)

=

4.8mm Ball Hex L=5 (4)
4.8mm R—)L(73 /) L=5 (4)

O

M2.9 x 1.9mm O-Ring (4)
M2.9x1.9mmOY >4 (4)

ol

O-Ring Cover (4)
0T HIN—(4)

>

Shock Piston (3 Holes) (4)
avIEX B ER—IV)(4)

Oil Shock Body (4)
AW 3V I RT 1 (4)

M14 x 0.7mm Damper Upper Cap (4)
M14x0.7mm & IN=7 v IN—F ¥ v 7 (4)

Shock Spring Base Cover 13.5mm (4)
2av Y RT) G N—=XH/\—13.5mm (4)

Ol

Bottom Cap (4)
RELFvy 7 (4)

Ol

Adjustable Ring (4)
AREEY T (4)

Front Shock Tower (1)
7O bravoro—(1)

#100 Sliicone Oil
#1o0>)avxAib

e

M3 x 8mm Flat Head Screw (2)
M3x8mm 735w kAY FX71)21—(2)

s

M3 x 8mm Button Head Screw (4)
M3 x8mm RZ ANy FXT 1) 21— (4)

@)

4.8mm x 10.2mm Ball Cap (4)
4.8mm x 10.2mm R—)bF + v 7 (4)

Shock Silicon Cap (4)
a3y ooy)avFvv 7 (4)

T ——

M3 x 28mm Shock Shaft (4)
M3x28mm<3v o+ 7 bk (4)

M1.2 x 14 x 34mm 12T Spring (4)
M1.2x 14 x34mm 12T X7 5 (4)

o

M3 Lock Nut (2)
M3IOvoFv k(2

S

M3 x 6mm Flat Head Screw (2)
M3x6mm 75y kAY FXZ U a1—(2)

e

M3 x 6mm Button Head Screw (2)
M3 x6mmRZUAY FXT1) 1—(2)

p

M3 x 12mm Flat Head Screw (2)
M3x12mm 75y kAY FX71) 1—(2)

M3 x 3mm Set Screw (1)
M3x3mm+ty F XS 11— (1)

Battery Stopper (2)
Ny TI)—=RFviIN—(2)

- o)

48 Pitch 25T Pinion Gear (1)
48y F25TEZAF7 (1)

on

M5.5 x 5mm Hex Post (2)
M5.5x5mm 73AKRR b+ (2)

Double Sided Sticky Tape (1)
mET—7 (1)

Fiber Battery Plate (1)
FRP/INw FU—TL—F (1)

-29 -




14. Parts Include / 8 S&1C

SHBIN—-Y

BAG 8

HO

M3 x 6.2 x 6mm Spacer (2)
M3 x 6.2 x 6mm AN—1H—(2)

Front Body Post Bridge - C (2)
ZAYVERTA—RA LTV I -C(2)

Front Body Post Bridge - B (2)
70V bRTA—RA LTI -B(2)

Front Body Post Bridge - A (1)
7Y rRTA—RAMTUvI-A(1)

Ball Cap Socket (1)
R=IbF vy TViry (1)

Rear Body Post (2)
D7RT14—KZF(2)

Cut/Av bk

Front Body Post (2)
7Y FRT4—KRKZA K (2)

OEEEEEEEEEEZD

D5 Rear Body Post - Vertical (2)
YT RT 4 —RA L -IN=FAHIV(2)

M3 x 4mm Set Screw (2)
M3x4dmm -ty F X7 1) 21— (2)

S

M3 x 6mm Flat Head Screw (4)
M3x6mm 75w bAY FXT1) 21— (4)

e

M3 x 8mm Flat Head Screw (2)
M3x8mm 75w kAY FXZ 1) 1—(2)

e

M3 x 8mm Button Head Screw (4)
M3 x8mm REZ Ay X&) 12— (4)

o

M3 x 8mm Flat Head Screw (4)
M3x8mm 735w Ay FXJ 1) 21—
(Ev o941 XDERE) (4)

(

M3 x 16mm Button Head Screw (2)
M3 x16mmRZ Ay FXA71) 1—(2)

f t'(?‘ g
a
g

Vade

Joes

M3 x 6 x 0.4mm Scratched Shim (4)
M3 x6x0.4mm XTS5 v F L (4)

oD

4.8mm Damper Top Plastic Cap (4)
48mm ZVIN— by TTSF vy 7 (4)

Cross Wrench (1)
JOXLVF (1)

I

M3 x 10mm Button Head Screw (2)
M3 x 10mm RZ Ay FX7 1) 12— (2)

\J

M10 Body post Ball (4)
M10 KT 1 KR+ K= (4)

M12 x 5mm Magnet (4)
M12x5mm <5 % b (4)

Rim Set (4)
DLty (4)

Upper Bumper (1)
7 IN—INVIN—(1)

Bumper (1)
INVIN—(1)

-30 -




DRIVER (E5)

DATE 29 709 7 2021

FINAL POSITION (g
CIRCUIT &#)

BEST LAPS &:1:E%0
Infinity Circuit

DFIVEE

M Place (i)

Indoor (=)

[ outdoor (z=5h)

M Track (i) [ ] Asphalt (&%) [] Carpet (t:#5) [ | Concrete (i8) [V/] Epoxy &)

SEIT TIING
SFEET M Traction (n#7) [ ] High (%) [V] Medium () [ Low (i)
L7010 [ Z2a0 @512 CCLTIIKL ZVidl7T 7Fs%95Y M Track Condition (i) [V]Flat (F8) []Bumpy (=)
1 Wheel Hex shock absorber mms: | RGN
; 5 mm oil Gk BEE) 70 mm
Piston (i5%) Camber Angle
0 N @ 4 Holes (5MEf) 6 °
7.7 mm
z 0 mm < Droop (HEE{THZ)
ring ()
_| pring t¥ Free  mm
55.5 mm M1.2x34/14 e —
= Toe Angle (%)
= Bladder Foam 2
@ (HETEZ ) -
h{' ﬁ Yes[ ] No[V]
e i Rebound (i)
0 %
Not &
Rolling Shim q otes ()
0 mm
i Fling him de e
Gear D|ff [J'spool (&) p shock absorber w2 |iLE ;elght
(i 2E) A mm Oil (HkE) (REAIE)
G::i:;s(:i) # 100 ki
(IREL/ES) Piston (%) camﬁgé"gle
2 @ 4 Holes ( ) 3 °
1.1 mm —
D HEETTE
Spring () roop (HEfTiE)
— 555 mm | M1.2x34/14 _free mm
Rolling Shim = Toe Angle (Rfa)
0 mm = Bladder Foam o
(B TEER ) 2.5
|
i Yes[] No[V]
el i Rebound (&)
Wheel Hex
[Juek M 5 mm 4 *
/] Low T v Notes (&)
0

WIDTH %18 WIDTH &5
7193 /mm 790 /mm
v
WHEEL BASE
) 257 mm | weigH 77509 :
FRONT (317%) REAR (#77)
Tire 3RACING I 3RACING | Spur Gear (x##&) 83 T 48Pitch PinionGear (EiT#E) 25 T
ggggound PC I PC | Motor (i) Battery (=it /P 4000 MAH/Short Low
ﬁiaa 0, &
|‘££E)eel Std/5mm offset I Std/5mm offset | ESC (®#) HW XR10 Stock Gyro (§2#) D1/60% Servo (k%) Power HD R12
| I | Body (=#) Addiction Supra Wing (%)
. . . ( Spur /Pinion x 3.0 ) : 1
Final Drive Ratio (#tt)
| I | ( 9% ):1




DRIVER (E5)

DATE

/7 /7

Drivi

FINAL POSITION (zesms

BEST LAPS (&:R%0

CIRCUIT (FiH)

M Place (i)

[Jindoor (zm)

[ outdoor (z=5h)

M Track (i) [ ] Asphalt (&%) [] Carpet (#:#5) [ | Concrete (i8) [ ] Epoxy &)

L) 1LNOoOHd

SEITTIING
SFEET M Traction (n#7) [ ] High (%) [] Medium () [ Low (i)
VW M ENO T CO NI WW M Track Condition ¢gesti®) [ ]Flat (k®) [ ]Bumpy (&)
1 Wheel Hex shock absorber mms: | RGN
mm Oil (k) (REE5E) mm
#
; N Camber Angle
PI;tor; (fgaoles CriRs) °
mm |———————
mm Droop (mE17i2)
Spring (&%)
o mm
mm
. . = Toe Angle (s&f)
Rolling Shim ; Bladder Foam 9
mm (HEETEER %)
ﬂ Yes[ ] No[]
n-'i Rebound (&)
%
Notes (f#&f)
Rolling Shim v !
mm
Rolling Shim shock absorber Mz |tz
Gear Diff (] spool (&) N I(:meag
(EHEES) Oil (HiRE)
[ Gear (=t # mm
(HRE/EER) Piston (&) Camber Angle
Wt/g 2 3 4 Holes (HER)
o
Puddy mml___ ——
(Rm) - Droop (HEE{TIE)
Spring (&%)
mm

3
3

Bladder Foam
(HEBTELREH)

Yes[] No[]

Rebound (i)

%

Notes (f#&f)

il

Toe Angle (Rfa)

WIDTH %18 WIDTH &5
/mm /mm
v
WHEEL BASE
- /mm | WEIGH
FRONT (317%) REAR (#77)
Tire I | Spur Gear (ki) T Pinion Gear (E7#) T
Cog{\Epound I | Motor (i) Battery (=it)
(B sfE)
Yi\ég)eel I | ESC (&#) Gyro (#iRi%) Servo (fAmR)
| / | Body (&) Wing (m%)
| I | Final Drive Ratio (#tt) ( Spt(Jr/Plnlon)x. ?'0 )i




Spare Parts & Optional Parts /| AN7I\—*Y & 7 aFIviNx—"

e e I. '. l
0 oge oes 5.8, |.B%0%8
seeoe ([ seee ((ggse ||0°0°0°8 1°1°1%s
TS-§S§3025 ¥250 TS-SS303 ¥230 TS-SS304 ¥300 TS-SS306 ¥230 TS-SS410 ¥340 SAK-27 ¥230 SAK-27U ¥920
M3 x 2.5mm Set Screw M3 x 3mm Set M3 x 4mm Set M3 x 6mm Set M4 x 10mm Set Suspension Inner Pin Set Suspension Inner Titanium
(10pcs) Screw (10pcs) Screw(10pcs) Screw (10pcs) Screw (10pcs) For 3racing Sakura Coated Pin Set
M3 x2.5mm tvhX7YU  M3x3mm tvk M3 x 4mm v M3 x émm vk M4 x 10mm tv b 3L— % -Sakurafl YR F—F2>a—h
a1— (10AW) A7V)a1— (10AY) A71)21—(10AV) A71)a1— (10AY) A71)a1— (10AW) YRAVF—EVEYh Evtvh
L
& .* L 1 & ‘
] Q g
’ - .o Q
o iy ® " (Y ’ k-
3 L
° ™ Q - ]
X ) =
L
SAK-A529/C ¥340 SAK-A541 ¥1350 SAK-A543 ¥1690 SAK-A544 ¥1690 SAK-A545 ¥850 SAK-A580B ¥680 SAK-AS609 ¥510

Mé x 5 x 2.8 Nut For
Advance 2K18

7075 FR-RF Suspension
Mount For Advance 20

7075 Suspension Mount FF 7075 Suspension Mount RR Suspension Mount Nut

(45mm) For Advance 20

(43.7mm) For Advance 20 For Advance 20

Stabilzer Ball Cap Set
For Advance 21

Damper Plastic
Replacement

ADVANCE 2K18 EVOF Advance 207 L= Advance 20f77/L=7075  Advance 20f377)L=7075  Advance 20/ KIT-ADVANCE 21RZE AV IN—RR TV I R—=Z
M6x5x28 vk 7075 FR-RFF AT b B A2 FF-0(45mm) A7 FRR(43.7mm) BYAIIV Y SAYP—R=)bFrv T 13.5mm & R—JL T R4.8mm
‘ l\q - Q

SAK-D501 ¥2740 SAK-DSO1/A ¥680 SAK-D501/B ¥850 SAK-D501/C ¥680 SAK-D501/D ¥510 SAK-D502 ¥1690 SAK-D503 ¥850
39T Metal Gear Gear Gear Differential Housing  Gear Differenial Outer Gear Differenial Outer Gear Differenial Gasket  Solid Spool Core Front Suspension Arm Set
Differential For D5 For SAK-D501 Join 4mm For Sakura D5S  Join 2mm For D5 0.5mm For SAK-D501 for Sakura D5 For D5S

Sakura D5SA Sakura D5SF3 Sakura D5SE¥77 777  Sakura D5SEF7 777 Sakura D5SF Sakura D5F3 Sakura D5SF

F77739T FTTINDIVY 2—T34 7 4mm I2—314 7k 2mm ARk V) RR7—)ba7 OV b RT7—Ltvh
SAK-D505 ¥850 SAK-D506 ¥850 SAK-D508 ¥850 SAK-D508/A ¥680 SAK-D508/B ¥590 SAK-D509 ¥850 SAK-D510 ¥680
Rear Suspension Arm Set  Fiber Rear Suspension Front Bulkhead set Front Suspension Mount  Front Shock tower Mount  Rear Bulkhead set Steering Wiper

For Sakura D5 Plate197mm For D5S for Sakura D5S for Sakura D5 For D5 Lite For D5 Lite For Sakura D5 For Sakura D5

Sakura D5 Sakura D5SFHFRPH A Sakura D570 b/ Sakura DSAZE> b Sakura D5 Litef] Sakura D5V 7 /LY Sakura DSAR 777

UT7H A7 —Ltyh TL—F 197mm %7282k SN YAV Ay Ry UG IA1\—
SAK-D510/A ¥850 SAK-D511 ¥760 SAK-D512 ¥760 SAK-D513 ¥420 SAK-D514 ¥850 SAK-DS14/A ¥850 SAK-D514/B ¥340
Steering Bridge Bevel Gear 13T Bevel Gear 147_90 Bevel Gear Shaft Idler shaft Spur Gear Adaptor M5 x 7 x 8 Brass Spacer
For Sakura D5 For Sakura D5 For Sakura D5 For Sakura D5 For Sakura D5 For Sakura D5 For D5

Sakura DSEERX777Y) Sakura D5F Sakura D53 Sakura D5F3 Sakura D58 Sakura D5SFRA/N— D5FM5x7x8

VGITVyY 13TRNJLFT 14TAN)VFT ANWFT v T TARILZ ¥ Tk FTTETR— TZAANR—H—
SAK-D518 ¥510 SAK-D519 ¥510 SAK-D520 ¥920 SAK-D523 ¥850 SAK-D523/A ¥510 SAK-D526 ¥680 SAK-D528 ¥510
Front Shock Tower Mé x 12 Servo Post Fiber Rear Shock Tower Rear Hub Carrier Rear Hub Carrier Ball End  Fiber Battery Plate M5.5 x 5 Hex Post

For D5 Lite For Sakura D5 For D5S For Sakura D5 Extension For D5 For Sakura D5 For Sakura D5
Sakura D5 Litef8 Sakura D5 Sakura D5SF Sakura D5 A3 Sakura D5F Sakura D5 A3 Sakura D5 F3
JarvbravirT— Mé x 125 — KX + FRP U723 027 — YTZINTF+UT FRP/NwF—=TL—hk M5.5 x 5mm7SARZ



Spare Parts & Optional Parts /| AN7IN\—"Y & 7 aFIvix—>

3
e

Uiy

’

SAK-D528/A ¥510 SAK-D529 ¥2030 SAK-D530 ¥850 SAK-D531 ¥850 SAK-D534/B ¥760 SAK-D535/A ¥1020 SAK-D536 ¥250
Battery stopper Damper Set Bumper Set Body Post Set Outer Join Swing Shaft For Servo Horn Ball Cap
For Sakura D5 For Sakura D5 (55mm) For Sakura D5 For Sakura D5 For D5 Lite SAK-D535 (44mm) For Sakura D5
Sakura D5 F3 Sakura D5 F3 Sakura D5 F3 Sakura D5 F3 D5 LiteFd SAK-D535RA T Sakura DSEY —RAR
Ny FY=Z b= 2 )\—ty ~(55mm) IASZACE A2 RTA—RAMY ToR—=TaA vk ¥ 7 bAmm(ZTE ) VR—=IVFYT
SAK-D537 ¥340 SAK-D538 ¥340 SAK-D540 ¥850 SAK-D541 ¥850 SAK-D542 ¥420 SAK-D543 ¥760 SAK-D544 ¥760
Decals A_Dream Decals B_Trade Mark Electronic Device Tray Upper Deck Mount Fiber Servo Plate Extension Wheel Hex Front Drive Axle
Comes Ture For D5S For D5S For D5S For D5S For D5S For D5S For D5S
D5SARERLHL D5SHmE & D5SHEFT D5SETwIN—=T"Y D5SSA7Z7A1\— D5SHKRA—IL D5SE7ZOY KK
ATYH— ATYH— INARLA FITUUE Y—RTL—b HEERAY I X SATTIRIV
) S 5
L & g

SAK-D546 ¥340 SAK-D4832A ¥340 SAK-D4832B ¥510 SAK-D5603 ¥1350 SAK-D5604 ¥1020 SAK-D5605 ¥2540 SAK-D5607 ¥1690
Scratched Shim 3mm Iron Disc for M2.5 x 18 Magnett Graphite Rear Suspension  Aluminum Rear Axle Aluminum Front Aluminum Steering
For D5S SAK-D4832 For DS Plate 197mm For D5 Pro  Mount For D5 Bulkhead For D5 Wiper For D5
D5SEAM3 X6X0.4 X% SAK-D4832< 5 % M D5 M25x 18 Sakura D5 7HAY S 774 b Sakura D5 B77)VZY Sakura D5 77 )V= Sakura D5 77 /L= R
ZYvFL3mm TAOQAYTARY EeEVIS UT7HRTL—F197mm TTIRIVI IV b A=A AVIZZZaNa N FTIITTAIN—
SAK-D5608 ¥1520 SAK-D5609 ¥2540 SAK-D5610/V2 ¥1690 SAK-D5611 ¥850 SAK-D5612 ¥2030 SAK-D5617 ¥1350 SAK-D5619 ¥5080
Aluminum Steering Aluminum Rear Aluminum Bulkhead Aluminum Main Aluminum Rear Shock Aluminum Upper Aluminum Oil Shock
Bridge For D5 Bulkhead For D5 Cover For D5 Shaft End For D5 Tower For D5 Pro Suspension Mount For DS For D5 Pro
Sakura D5 77 /L= R Sakura D5 7 /L= Sakura D5 A7)V Sakura D5 A7 IV= Sakura D5 7OA7 IV Sakura D5F77 V=77 Sakura D507 IV
FTTIVTTVyY UTINIVIANY R W~y RAIN— ALY vTRIVR IUTY3vIRT— YIN—H ATV b IFAIavy

i %

& &
ty

SAK-D5620 ¥1520 SAK-D5621/V2 ¥3390 SAK-D5623 ¥2030 SAK-D5631 ¥1020 SAK-D5632/BK ¥1190 SAK-D5632/BU ¥1190 SAK-D5632/LB ¥1190

Graphite Battery Plate

Aluminum Front Suspension

Aluminium Upper

Aluminum Drift Gear

Spur Gear Cover

Spur Gear Cover

Spur Gear Cover

For D5 Pro Arms Ver.2 For D5 Bumper For D5 Adaptor For D5 For D5 (Black) For D5 (Blue) For D5 (Light Blue)
Sakura D57OAY S 7 DSA7IVZ7OY RN DSETIVITY D57V RUT R DSFR/N—FF DSFRN—FT D5SFR/N—F+
ANy F)=TL—F a7 —LVer2 IN—=INVIN— TTRETH— HAIN—=(TZv7) HAN=(TIV—) AN= (G TIV—)
SAK-D5632/PK ¥1190 SAK-D5632/PU ¥1190 SAK-D5632/RE ¥1190 SAK-D5633 ¥4000 SAK-D5634 ¥2860 SAK-D5635 ¥2140 SAK-D5637 ¥1710
Spur Gear Cover Spur Gear Cover Spur Gear Cover D5pro_MR Rear AL Rear upper AL Front upper AL Motor Mount

For D5 (Pink) For D5 (Purple) For D5 (Red) Suspension Arm Deck Holder_MR deck Holder For MR

DSHA/N—F+ DSHR/IN—F7 DSHR/N—F7 D5pro_MR U77H X AL MR U7 77w i\— AL 7OV Ry IN— MRF3 AL

AN—(E>Y) HIN= =T I) AN—= (LY E) Nooav7—LAL TvFRILE— TvE RIVEA— E—2—<IIVb



Spare Parts & Optional Parts /| AN7I\—*Y & 7 aFIviNx—"

N\

SAK-D5638 ¥5420 SAK-D5639 ¥340 SAK-D5640 ¥1430 SAK-D5641 ¥470 SAK-D5642 ¥3140 SAK-D5643 ¥1430 SAK-D5644 ¥860
Graphite Main Chassis Steering plate Nuts Graphite side by side AL Post_Mé x 33 AL High profile Graphite servo AL front body post
For DSMR M8 x 5x 2.8 For D5 upper deck For DSMR For DSMR KPI Kunckle For DSMR Plate For DSMR For DSMR
D5MRAYZ 774 b+ DSRATT7IVI T DSMRAEBYZ 774~ 4K  D5MREALRR bk D5MREBAL/\A 717 DSMRAEYZ 771 b+ D5SMREIALZ B>~
A=Y —kFvbM8x5x28 INHARTyIN—=Fv+  M6X33 74 IVKPIF v )b Y—RTL—t RTARZb
~ =

~ ‘_\E‘ "'\E ® e
SAK-D5645 ¥710 SAK-D5646 ¥5000 SAK-D5647 ¥1000 SAK-D5648 ¥3140 SAK-D5649 ¥1430 SAK-D5650 ¥1430 SAK-D5651 ¥2860
Mé x 12 AL_Post AL Swing absorber Front Graphite Body Post AL High Profile Rear AL Front Wheel Hub +2mm Front Wheel Axle shat AL Front Upper Arms
For DSMR For D5MR Mount For DSMR Upright For DSMR adjustable For DSMR +2mm For D5SMR For DSMR
D5MRA D5MRA D5MREZOY /57 D5MRAAL /N1 70O D5MREIAL 7OV b RA—  DSMREBZAY 77X D5SMREEALZ O b
M6X12 ALZRZ ALRAVTT TV —IN— FAMRTARRANR OV TPV ITTYvT 54 b JVINT +2mm7 I ¥ A2 ) by b+2mm TyIN=T—Lx

9 A 'f.
() LN R'

SAK-D5652 ¥1430 SAK-D5653 ¥860 SAK-D5654 ¥2030 SAK-D5655 ¥710 SAK-D5656 ¥710 SAK-D5657/BL  ¥710 SAK-D5657/BU ¥710
AL Rear Wheel Hub AL Rear Body Post AL one Piece Lower M12 x 5 Magnet set M10 Body post Ball AL One Piece Wheel AL One Piece Wheel
Standard For D5SMR For DSMR Bumper For DSMR For DSMR For D5MR Nuts (Black) For DSMR Nuts (Blue) For DSMR
D5SMRAIALY 77 R A — D5MRAIALU7 D5MRAAL—{AEY D5MRAAM12X5 <% D5MRAAM10 RT o D5MRABAL—&EL R A D5MRABAL—&EL R A
JVINT REVE—R RTARR O7/\>/I\— ESA A2 RAN A=) — Iy NI ZvY) —IVFy MTIL—)
SAK-D5657/LB  ¥710 SAK-D5657/OR ¥710 SAK-D5657/PK  ¥710 SAK-F79A ¥510 SAK-F79B ¥510 SAK-F79/V2 ¥1190 SAK-M4S31 ¥680

AL One Piece Wheel Nuts
(Light Blue) For DS5SMR
D5SMRABAL—{ABL R A
—IFYMSARTIV—)

AL One Piece Wheel
Nuts (Orange) For DSMR
DSMRAEAL—{ABY R A
—IVFyhFLTY)

AL One Piece Wheel
Nuts (Pink) For DSMR
D5SMRAIAL—{&BY R A
—ILFyME>Y)

Metal Differential Gear
Set 10T For SAK-F79
SAK-F79RAZILT T
F74 vk 10T

Metal Differential Gear
Set 18T For SAK-F79
SAK-F79ORAZILT T

Metal Differential
Gear Set (10T&18T)
A2ITTF

77t M(10T&18T)

Suspension Mount Set
For 3RACING SAKURA M
3RACING SAKURA MA
PRAITV MY E

ity
fitels

273
éégéééi

(=

OO
OO
O

%
S
S

$
ay

3RAC-BS48H4/TE  ¥1380

3RAC-BS48064/TE  ¥1530

7075 4.8MM Hex Ball Stud L=4 7075 Aluminum 4.8MM Ball Stud

(10 pcs) - Teflon Coated
7075 4.8MM Hexh—JLR %Y R
4mm (10pcs) - 770 A—F445

L=6 (10 pcs) - Teflon Coated
70757 )VZ4.8MM R—)VRZY P&

6mm (10pcs) - 7 7AYA—T4V%

3RAC-BS4806S  ¥1530
Steel 4.8mm Ball Stud
L=6 (10 pcs)

4.8mm AF—)LiR—)b
AR - Ll=6mm(101&)

3RAC-P3 ¥250
P3 O Ring (2.9 X 1.9mm)
(5pcs)

P30-J>% (29X 1.9mm)
(5pcs)

3RAC-P5 ¥250

P5 O Ring (4.8 X 1.9mm)

(5pcs)

P50-J>% (48X 1.9mm)
(5pcs)

3RAC-PN2010  ¥150
M2 x 10mm Steel Pin

- 5pcs

M2 x 10mm RF—)LE>
- 58

3RAC-BE4816/V3 ¥250
4.8mm Ball Cap Set
-16mm_ V3

48mm R—)VF vy Tty b
-16emmV3

1
it

b

‘v

S8
So
od

(¢)
&8

So
o

3RAC-SC06 ¥390
M3 x 12 Big Thin Head
Screw (10 pcs)

M3x 12Ev T oAy R
271)2—(10fAAY)

3RAC-H2320/BK ¥760
Sanwa Single Arm 3.0mm V2
(servo gear hole to ball end

hole length:20mm)- Black
Sanwaf3> >4 )L 77— 1:3.0mm

Ver. 2(4 —RKFT7R~R—)LT

¥ RR&ERE#20mMmM) - 75

3RAC-H2520/BK ¥760
Futaba Single Arm 3.0mm V2
(servo gear hole to ball end

hole length:20mm)- Black
Futabafg> >4 )L 77— L:3.0mm

Ver. 2(4 —RFT7R~R—)LTV
R RE#20mMmM) - 75y

3RAC-TR318S
3mm Turnbuckle
-18mm (2pcs)
3mm 2—>/\v )b
- 18mm (2pcs)

¥250

3RAC-WC3/BK ¥370 3RAC-WF305/BK
Aluminium M3 Countersink Aluminium M3 Flat Washer
Washer (10 Pcs) - Black
AL M3 mM7y74-( 10Pcs )
-73vY

¥370

0.5mm (10 Pcs) - Black
M3 x 0.5mm 7LD vy
—(10Pcs ) - 7Zvy

3RAC-WF310/BK  ¥370
Aluminium M3 Flat Washer
1.0mm (10 Pcs) - Black

M3 x 1.0mm 7)L=T v+
—(10Pcs)-TZvy



(SAKURA D5MR ) Final Gear Ratio Chart / (SAKURA D5MR ) 771 FIV¥7 LA Fv—b

Ratio No. OF 48 PITCH PINION GEAR
3.00 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31 32 33
90 | 18.00| 16.88| 15.88| 15.00| 14.21| 13.50
o 89 17.80| 16.69] 15.71) 14.83| 14.05] 13.35] 12.71
ﬁ 88 16.50] 15.53| 14.67| 13.89| 13.20| 12.57| 12.00
O] 87 16.31| 15.35| 14.50| 13.74| 13.05| 12.43| 11.86] 11.35
% 86 15.18] 14.33| 13.58| 12.90| 12.29| 11.73] 11.22| 10.75
% 85 14.17| 13.42] 12.75| 12.14] 11.59| 11.09| 10.63| 10.20
5 84 13.26] 12.60{ 12.00] 11.45| 10.96] 10.50| 10.08| 9.69
= 83 12.45| 11.86] 11.32| 10.83| 10.38| 9.96] 9.58| 9.22
% 82 11.71] 11.18] 10.70| 10.25] 9.84] 9.46] 9.11| 8.79
z 81 11.05] 10.57] 10.13| 9.72| 9.35| 9.00| 8.68] 8.38
O_ 80 1.16] 10.00) 9.60] 9.23] 8.89] 857| 8.28| 8.00
% 79 9.88| 9.48| 9.12| 8.78| 846| 8.17] 7.90| 7.65
78 9.36| 9.00/ 8.67| 836| 807 7.80] 755 731
76 8.77| 844| 8.14| 7.86| 7.60| 7.35 7.13] 6.91
Ratio No. OF 64 PITCH PINION GEAR
3.00 20.00 | 21.00 | 22.00 | 23.00 | 24.00 | 25.00 | 26.00 | 27.00 | 28.00 | 29.00 | 30.00 | 31.00 | 32.00 | 33.00 | 34.00 | 35.00 | 36.00 | 37.00 | 38.00 | 39.00 | 40.00 | 41.00 | 42.00 | 43.00
118.00| 17.70| 16.86| 16.09| 15.39| 14.75| 14.16| 13.62| 13.11| 12.64| 12.21
o |117.00 16.71| 15.95| 15.26| 14.63| 14.04| 13.50| 13.00| 12.54| 12.10| 11.70
E 116.00 15.82| 15.13| 14.50| 13.92| 13.38| 12.89| 12.43| 12.00| 11.60| 11.23
O |115.00 15.00| 14.38| 13.80| 13.27| 12.78| 12.32| 11.90| 11.50| 11.13| 10.78
% 114.00 14.25| 13.68| 13.15| 12.67| 12.21| 11.79| 11.40| 11.03| 10.69| 10.36
o |113.00 13.56| 13.04| 12.56| 12.11| 11.69| 11.30| 10.94| 10.59| 10.27| 9.97
2 112.00 12.92| 12.44| 12.00| 11.59| 11.20| 10.84| 10.50| 10.18| 9.88| 9.60
O [111.00 12.33| 11.89| 11.48| 11.10| 10.74| 10.41| 10.09| 9.79]| 951 9.25
E 110.00 11.79| 11.38| 11.00| 10.65| 10.31| 10.00| 9.71] 9.43| 9.17| 8.92
< [109.00 11.28| 10.90| 10.55| 10.22| 9.91) 9.62| 9.34| 9.08| 8.84| 8.61
i 108.00 10.80| 10.45| 10.13| 9.82| 9.53| 9.26| 9.00| 876 853 8.31
O [107.00 10.35| 10.03| 9.73| 9.44| 9.17| 8.92| 868| 845 823 803
O |.106.00 9.94| 964| 935 9.09| 883 859| 837| 815 7.95| 7.76
Z [105.00 9.55| 9.26| 9.00| 875 851 8.29| 808 7.88| 7.68] 7.50
104.00 9.18| 891 867| 843 821 800| 7.80] 7.61] 7.43| 7.26

Copyright © 2021 World Space CAD Industrial Co., Lid. / 2SS



